@PRAY

Junior 36

Parts Guide

2018 & Newer




Contents

Main Frame ASSEMDIY....c.ucc ettt ettt e et steere st et ees e s e saestesaeaasersaesbenseeneestessesnsessanses 3
MOtION CONLIOl ASSEMDIY.....oocviceieiece et ettt e et s te s te s et s e a e e stesteenssnseesaessennneneens 5
Park Brake ASSEMBIY ... ..ottt et st ettt r e et saesaeee et aenbe e et st eaes 7
Tire and WHEEl ASSEMDIY.......cviiee ettt e et ste et s e et e s e e se e st sbesas et aestensenne st see s 8
SPray SYSTEM ASSEMDIY.....oooiiiieece ettt et et ste e st et e e s e sae sbesaeas et aes e e neees 10
RINT TANK ASSEMIDIY ...ttt et s e st e e et e s e et sbestesas et et seane e steseeas 12
Left TaNK ASSEMBIY ... ettt ettt et ste sbesae et e s sesse e e stestesaeerseesaennennnes 13
Y/ a1y o1 o I3 =T o o1 o] V2 OSSO 14
LiqUId ValVe ASSEMDIY......vciiieee ettt ettt e e st stesteee et e s e et e etestesas et aessensesnee stestesnnes 15
SPray BoOM ASSEMDIY.....cc.o ottt et e e st st sae e et s e et s besaesas et aes e nenes 16
Y o1 L= [o [T AN Y=Y '] o Y75 OO RS TTUTT 17
FUBT ASSEIMDIY ...ttt et st s teeae et et e s et saesbesasataetaessensestestesnsssensanns 19
ENGINE ASSEMIDIY ...ttt e et ste e et et ae s e e et stestesreeesaesbes e et stesneeneerens 20

HYArauUlic ASSEMBIY ... .ttt et s tesbe s e et et be s e e stesbesassseessentenne st neas 21



FRAME




FRAME

ITEM| PART NUMBER  |BDESCRIPTION aTy
ﬂ 162-0773 WLD, FRAME, MAIN, JR36 ﬂ
2 142-0778 WLD, FRONT FRAME, JR36 24 GALLON UNIT 1
3 142-0781 TRAY, JR36 BATTERY ﬂ
4 135-5493 STRAP-BATTERY 2
5 135-5494 BRACKET, LOWER CABLE ﬂ
6 135-5195 W ING-CAPTURE, RT [WELD] ﬂ
7 135-5194 W ING-CAPTURE, LT [WELD] ﬂ
8 142-0806 WLD, CAPTURE, T-BAR, JR36 ﬂ
9 135-5654 SPRING-COMPRESSION 3
10 135-6805 PLATE-FOOT [W /GRIP PAD] ﬂ
1 142-1923 WLD, FOOT PEDAL, LCS ﬂ
12 135-5652 SPRING-EXTENS ION 4
13 302-63 LERK 2
14 135-5644 CABLE-CASTER, LOCK ﬂ
15 126 W ASHER-FLAT 3
16 107-0279 WASHER [.350 D X.750 0D X.054 THK SS] 2
17 HDW 17294 BOLT,CARRIAGE,5/16-16X1,ST/ST 18-8 2
18 126-0710 SCREW -HH [3/8-16X1.75, SS] ﬂ
19 126-0759 WASHER-FLAT [.218 x.437 x.051, SS] 2
20 135-6208 SCREW -HHF [3/8-16 X 1.0, SER FLG, SS] 4
21 135-6806 NUT-HEX FLANGE [3/8-16, SERRATED, SS] 3
22 135-5682 BALL JOINT-SS [10-32] 2
23 135-6284 PIN-HAIR COTTER 2
24 135-6109 NUT-HEX FLANGE [5/16-18, NYLOC, SS] 8
25 135-6110 NUT-HEX FLANGE [3/8-16, NYLOC, SS] 15
26 135-6278 SCREW -HHF [3/8-16 X 1.50, SER FLG, SS] 2
27 126-3875 WASHER [.406X1.25X.194, SS] 2
28 135-61M1 NUT-HEX FLANGE [1/2-13, NYLOC, SS] 8
29 135-6207 SCREW -HHF [1/2-13 X 1-1/4, SER FLG, SS] 8
30 135-6217 SCREW -HH [5/16-18 X 3.50, S ’
31 135-6218 SCREW -HH [5/16-18 X 4.0, SS] 1
32 135-6222 SCREW -HHF [5/16-18 X 3.00, SER FLG, SS] 2
33 HDW 05856 NUT,NYL INS,#10-32,ST/ST 18-8 2
34 162-0775 WLD, MOUNT, FERT BOX, L, JR36 ﬂ
35 162-0771 WLD, MOUNT, FERT BOX, R, JR36 1
36 126-0980 SCREW -CARR [3/8-16X1.00, SS] 8
37 135-67728 DECAL-SPRAY FOOT BUTTON ﬂ
38 135-6430 DECAL-CASTER LOCKIZSPRAY] ﬂ
39 520-0019 NUT HEX JAM MCH SCR,10-32,SST 2
40 142-07h4 GUARD, MUFFLER, JR36 ﬂ
4 126-2'712 SCREW -HHF [5/16-18X.75, SS] 2
NOTE(S):

ZZEX\NSTALL CABLE ITEM 14 ACROSS FRAME AND SECURE TO
[TEM 2 AND ITEM 5

Zi}xTOROUE TO 43x4 FT-LBS (8X).
40 ITEMS 6, 7, 8,10, Il SHOULD PIVOT FREELY AFTER ASSEMBLED.



MOTION CONTROL




MOTION CONTROL

ITEM| PART NUMBER  |DESCRIPTION ary
] 142-0688 UPRIGHT, L, JR36, SS, 0.1868 ]
2 142-0689 UPRIGHT, L, JR36, SS, 0.188 i
3 135-6836 PANEL-CONTROL [W /DECAL] ]
L 135-5430 ROD-PIVOT, JOY STICK [WELD] ]
5 135-5427 BAR-SPEED [WELD] 1
6 135-5779 SCREW -HHF [5/16-18X1.75, SER FLG, SS] 2
7 135-6286 WASHER-LOCK [5/16 EXT TOOTH, SS] 2
8 HDW 14535 FLAT WASHER, 5/16” NOM,ST/ST,18-8 6
9 135-5689 KNOB-FLUTED [5/16-18 INSERT] 2
10 135-6192 COLLAR [.50" D] ]
N 18-1722 NUT ,HEX FLANGE,5/16-18,SST, RIE2006 2
12 135-6272 SCREW -HHF [5/16-18 X 1.0, SER FLG, SS] 2
13 135-6109 NUT-HEX FLANGE [5/16-18, NYLOC, SS] 4
14 135-7000 STRIP-TRIM, 9.0” 2
15 135-7002 STICK-JOY, LT [W/GRIP & BUSHINGS] ]
16 135-7003 STICK-JOY, RT [W/GRIP & BUSHINGS] i
17 142-0727 PLATE, KNEE PAD, JR36 ]
18 135-5334 PAD-KNEE, Z-SPRAY/Z-PLUG i
19 135-6281 DECAL-SPRAY CHARTIZ-SPRAY] 1
20 126-2712 SCREW -HHF [5/16-18X.75, SS] 2
2 135-5718 BALL JOINT-QUICK DISCONNECT, SS 2
22 135-9812 BALLJOINT-SS [5/16-24] 2
23 135-8626 2657 JOYSTICK ROD(ABI/JR36) 2
2k 107-0282 NUT-HEX [5/16-24, JAM, SS] 4
25 107-0360 NUT-HHF [5/16-24 PATCH LOCK] L
26 135-6110 NUT-HEX FLANGE [3/8-16, NYLOC, SS] 4
27 HDW 17294 BOLT,CARRIAGE,5/16-16X1,ST/ST 18-6 2
28 135-7080 SCREW -HSBHF [.25-20 X .750, SS] 8
29 135-6108 NUT-HEX FLANGE [1/4-20, NYLOC, SS] 8
30 93-9155 VELCRO 2
31 126-0980 SCREW -CARR [3/8-16X1.00, SS] 4
15:2 1-633257 | GRIP-CONTROL, MOTION 2
15:3 135-5694 | BUSHING-FLANGE b

NOTE(S):
ALOCATE TRIM STRIP (ITEM 14) AND VELCRO C(ITEM 30) AS SHOWN.
ATORQUE TO 236&23 IN-LBS (4X)
ATORQUE TO 757 IN-LBS (8X)
A ITEMS 15 AND 16 MUST MOVE FREELY AFTER ASSEMBLED.
A\N NEUTRAL POSITION, [TEMS 15 AND [6 SHOULD ALIGN WITH EACH OTHER.
A POSITION [TEM 5 IN THE FURTHEST FORWARD POSITION.
APOS\T\ON ITEM 27 IN THE FURTHEST REARWARD POSITION.

BALLJOINTS (ITEM 22) FOR MOTION CONTROL SHOULD BE TIGHTENED IN THE
FARTHEST REAR POSITION OF THE SLOT ON ITEMS 15 AND 16.



"379W3SSY Y314V A133¥4 ILYLOY LSW 01 NV 2 ‘I SWILI "I

(S)3LON
4 NOISNILX3-ONIddS 2595-5EL ¥4
4 [SS "J0TAN "€1-¢/1] 3NV XIH-LAN LIL9-SEL 0¢
4 [0GZ'LXEL-0057] "¥a¥ - M3¥IS L-EECE 6l
4 [SS 'WYI "H1 “7Z-9L/5) X3H-LNN 2159-5€l 8l
l [SS WYl “%12-9L/6] X3H-LNN 2820-L0) Ll
7 (X207 H31Vd %Z-91/5] JHH-LNN 08E0-LOL Bl
4 [H1 %2-91/8] SS-INIOr11ve LSCSSEL Sh
4 00 39VXNIT 3¥vig SE98-5EL il
4 [92-91/5] SS-INIOrvd 2186-5E) 23
7 8-8L'LS/LS'WON L9L/S “¥3HSYM LV SESHL MOH a
4 10577 X EL-05']139Y 14y 3- M3dIS L-EECE L
4 OFdr "INVI9 “IV03d 1004 ‘ATM 16L0-21) ol
3 v 1v03d 1004 9Edr ‘dOLS VELO-ZYL 6
3 9Edr "INV “v03d 1004 “d0LS 0ELO-¢HL 8
l OEdr '1v03d IMved "I1VIdAIve EELO-CY L
7 [ZN 89" ZA*MI0TAN'NIHL LT EL-2/L] X3H-LNN SY-962¢ 9
4 [05°) X €L-005'] ¥¥I- MIYIS {-EECE S
4 9Edr 'INNOW 3Mveg "31vIdAIve ZELO-ZML M
7 [ZA"Z49°€L-005°] WYI-LNN S-BlLcE €
3 GLE'0 "SW "9ty "IMved ‘1 "MI0HI 70L0-21) 4
3 9Edl "INVYG 1 “MI0H) €0L0-¢1l b
ALD NOILdI4IS30|  d3GWNN Ldvd | W3LI

OEHl 'INVHEI MHVd




WHEELS




WHEELS

I TEM| PART NUMBER DESCRIPTION ATy
1 142-0918 WLD, CASTER, L, JR36, 36R 1
7 142-0919 WLD, CASTER, R, JR36, 36R 1
3 135-5683 SPACER-AXLE L
L 1-54351 GREASE SEAL 1.25 DIA SHAFT 7
5 254-97 CONE-BEARING, TAPERED L
6 1-809082 NUT, SLOTTED HEX 7
] 135-5756 CAP-DUST, RUBBER 7
8 135-8621 TIRE/RIM ASM, K500-4H-BLK[18X750-8,JR36) 7
9 26L7-50 LUG NUT- TAPERED 8
10 135-86715 WHEEL AND TIRE [13 X 6.5-6, BLACK] 7
1 135-6297 PIN-COTTER [5/32 X 1.50, SS] 7
12 3256-28 W ASHER-FLAT, .8713X1.500 L
13 135-6300 SCREW -HH [374-10 X 10.0, GR5, (/] 7
14 3296-57 NUT-LOCK, .750-10UNJC-3B LIGHT 7
15 126-2055 DECAL-WHEEL HUB [RIDERS] 7
5:1 254-72 BEARING-CUP TAPERED L
8:1 135-6679 RIM [8 X 5.375] 1
8:2 126-1618 TIRE[18X 7.5 - 5] 1
8:3 232-27 STEM-VALVE 1

10:1 135-6680 RIM [6 X 4.5] 1

10:2 1-633585 BEARING-CONE, TAPER Z

10:3 103-0063 SEAL CSTER 7

10:4 5108 VALVE 1

10:5 135-6681 TIRE-RIB [13 X 6.5] 1
NOTE(S):

TORQUE TO 95%9 FT-LBS.

ON WHEEL. THEN TORQUE

SNUG ALL NUTS

[N ALTERNATING PATTERN. (8X)

2. ALL TIRES SET TO 18%2 PSI.

IN ALTERNATING PATTERN

AFLL CASTER HUB FULL OF GREASE WHILE TURNING CASTER WELDMENT

UNTIL GREASE COMES THROUGH TOP BEARING.

(2X)

F\LL CASTER TIRE RIM FULL OF GREASE. (2X)




SPRAY




SPRAY

ITEM| PART NUMBER  |DESCRIPTION aTy
1 1462-0722 PIN, SUPPORT, JR36 1
2 142-0723 PIN, SUPPORT, JR36, SS, 0.188 1
3 135-6683 ASM-TANK, LT [12 GAL] 1
b 135-6684 ASM-TANK, RT [12 GAL] 1
5 135-6682 ASM-MANIFOLD [JR36] 1
6 135-6109 NUT-HEX FLANGE [5/16-18, NYLOC, SSI 10
7 135-67110 NUT-HEX FLANGE [3/8-16, NYLOC, SS] 16
8 135-6208 SCREW -HHF [3/8-16 X 1.0, SER FLG, SS] 8
9 135-6111 NUT-HEX FLANGE [1/2-13, NYLOC, SS] 2
10 135-6207 SCREW -HHF [1/2-13 X 1-1/L, SER FLG, SS] 2
11 126-0695 SCREW -CARR [5/16-18 X .75, SSI 10
12 135-6221 SCREW -HHF [1/4-20X3/4, SER FLG, SSI 7
13 135-6685 ASM, LIQUID VALVE [JR36] 1
14 135-6108 NUT-HEX FLANGE [1/4-20, NYLOC, SSI 2
15 132-7706 FLBOW-90 DEG, 3/4” NPT 1
16 135-5765 STRAINER-INLINE [3/4 NPT PP-50] 1
17 135-5744 FITTING-ELBOW , 90 [3/4” NPT - 1/2” HBI 1
18 135-6424 DECAL-STRAINERIZSPRAY] 1
19 135-5570 BRACKET-MANIFOLD 1
20 135-6285 DECAL-SPRAY CONTROLIZSPRAY] 1
21 135-5692 CLAMP-OETIKER, 167 [22.6MM] 20
22 135-6686 ASM-BOOM [JR36] 1
23 135-5470 BOX-FERT, LT [WELD] 1
24 135-5473 BOX-FERT, RT [WELD] 1
25 126-0980 SCREW -CARR [3/8-16X1.00, SSI 8
26 142-0749 TRAY, GUN, JR36 1
27 135-5661 HOLDER-TOOL, CLIP [BLACK VINYL COATED] 1
28 135-6374 SCREW -HSBH [#10-24 X 1/2, SSI 1
29 135-63472 NUT-HEX FLANGE [10-24, NYLOC, SS] 1
30 142-00472 HOSE-SPRAY, WRAPPED [.50ID X 16] 1
37 142-0039 HOSE-SPRAY, WRAPPED [.501D X 27] 1
32 142-0014 HOSE-SPRAY, WRAPPED [.501D X 65] 1
33 142-0041 HOSE-SPRAY, WRAPPED [.501D X 20] 1
34 142-0036 HOSE-SPRAY, WRAPPED [.501D X 43] 1
35 142-0037 HOSE-SPRAY, WRAPPED [.501D X 37] 1
36 135-6612 HOSE-COILED, 15FT [ROUTED] 1
37 135-5773 GUN-SPRAY, SPOT 1
38 135-5778 TIP-SPRAY, #12 SPOT 1
39 14:2-0013 HOSE-SPRAY, WRAPPED [.501D X 63] 1
40 135-5294 HOSE-SPRAY, WRAPPED [.501D X 48] 1
41 32180-030_100 |CLIP, FIR TREE W /TIE, 1/4 INCH HOLE 2
42 3290-378 TIE, ZIP 8
43 3290-379 TIE, ZIP 2

NOTE(S):

. APPLY PIPE SEALANT (135-6568, .03 OZ) TO ALL PIPE THREADS BEFORE
INSERTION.

2. TORQUE ALL ITEM 6 (135-6109) TO 3213 IN-LBS.
3. TORQUE ALL [TEM 7 (135-6110) TO 23623 IN-LBS.



CCOWILE NI ATITYA LOATd QINOHS 9 WAL “QITBWISSY d4ILHY G

SE1-NI VIFEESYI 0L 3N0¥O0L 4
"SAYIYHL OL €£-50S ILI1D0T ATddV 4

"NOTLYISNT 340438 SAVIYHL OL INVIVIS 3d1d AlTddY Q

~(S)ILON

AV3IHXTNE-ONILLI4 €6Ev-9CL €l

AVYHdS MNVL-dVD 9165-G€L A8

[OTM] OINOIT “IANTVA-WI04LY 1d 7069-5¢L 6

[SS 074 43S "05" X 9L-8/€] 4HH-M3IAIS 960L-5tL g
dv 1103 L4VHS 8/5 E7IL-2l L

Qtdl "d "WOLL0G “MNVL "BDNIM “0TM C6L0O-CHL 9
QEAMNY 1" MI0T LOAId 3LV 1d 7¢L0-CY 5

[0 52971 IBNV14-DNIHSN £906-5tL 7

Qtdr "d "WOLL0G “MNVL "BONIM “0TM 06L0-¢HL £
[9H .Z/L - LdN %/l 06 "MOGT3-ONI L1 171576k 4
QL TIVD 2L "d TMNY L 8/99-G€l |

NOI LdIdISI0]  JIGWNN Lavd | W3L]

[TVDTZL] L4 MNVL-WSY



SCOWILE NT ATI3YS LOATd QINOHS £ WILT "0378WISSY ¥3IL4Y G

SAT-NI PIFEY ] OL MDO&OHA“‘

"SOYIYHL OL €6-50G IL11D07 A1ddY Ammw

"NOTLYSNT 340438 SOVIYHL OL INVI¥IS Id1d A1ddV Aﬂww

~(S)3LON

( AvIHXTNg-SNILLIL €6£V-9CL €l
| AVHdS MNVL-dVD 916S-G€1 ¢l
L dv 1103 L4VHS 8/6 E99L-2 8
L 9tdlr "1 "WOLL0YG “MNVL "ONIM “0TM L6LO-CTL L
L QLM MNY L MI0T LOAId 3LV 1d NCLO-CY) 9
9 [SS "0 43S "05" X 9L-8/E] JHH-MIYIS 960,475t 5
( (01 G297) JONVT4-ONIHSNY £906-GEL K
L QLA T "WOLLOG "MNVL "ONIM “OTM 68L0-CY) t
! ¢ [GH .¢/L - LdN ,%/7€] 06 “MOY913-ONI L1114 7L5-6EL 4
L Otr "D L T UNVL £/99-S¢€1L L
ALD NOILdIdIS3d|  dIGWAN Ldvd [ WL

[TVvD ZL1] LT UNVL-NSY



"Q3TEN3SSY Y3IL4Y INVId JWYS NO 38 J1NOHS Sof%w@

"NOTLYISNT 340439 SAVIYHL OL INVIVIS 3IdId Zgig

~(S)JLON
t JANSS3Idd MOT ., ¢/L-9avd ISOH LL98-021L tl
14 (71481 JATVA-ON1d GELS-SEL 45
L [9H .¢/L - LdN ,9/E] 06 " MOGI3-ONI L1 Y9L5-SEL L
L [7LdW06NT 771 " IN0IHI-IATYA LeLS5-SEL o
L LdN ,%/€ 'B30 06- M09 Q0LL-CEL 6
L [dd=%/E£-025E¢N] FTLLOSHL-ATVA 9k L5-SEL 8
L 19NvY 0%L5-SEL L
L [7/1 - ¢/L1 ¥433N034-ONI 1114 £70L5-5EL 9
L gavgIS0H “ MOG13-ONILL14 £,98-021 5
L L0/L 331 00LL=16 Y
L (/L X 7/8] 31ddIN-ONI L1 ¢YL5-SEL 3
14 (/6 X /€] J1ddIN-BNI L 11 L7155k 14
t [(99vV] 013341 0-3ATVA L LS55k L
ALD NOILdIdIS30  oJJGWNN Lavd WAL

[9€ 4IT WSY-ATO4INVIN



"NOTL43ISNT 340438 SAVIYHL OL INV1V3IS 3did Zmi@
S(S)ILON

L [AVAdSZIIATVYA-TV 330 0c79-5¢l | El
L [SS "00°ZXBL-9L/S] JHH- M3Y3S LWLZ-9c | <L
L] [SS "J0TAN “8L-9L/5) JONVT X3IH-LNN 6019-5EL L
7 1SS "0 893S SCTULX0Z-1/L] JHH- M3NIS (Le9-5EL | Ol
7| ISS “J0TAN "0Z-9/L1 JONVTS XIH-LNN 8019-GEL 6

Z | agvd ¢/ X 00 7/8 "MOGI3-ONILL 14 1960-921 8

S 49vEISOH “ MOG13-ONI L LI £L98-02) L

L [2/1 X %781 37ddIN-BNILL I CTLS-SEL 9

i [ZLTIW06NT 271 "IWOIHI-INTVA 09L5-5t) S

4 N4 EER 00LL-Y6 7

L SONTLLIS FATYA AINBIT “dWY13-31V1d 70685-5€L t

L Wd9 0°S5-dWNd 65L5-5EL ¢

L INTYA QINDIT "1V 1d- LNNOW L675-5¢EL L

ALD NOILdIdDS30 | dFGWNN LaVd | WL
LY

[9€4dr] INTVA AINDOIT NSV




"037GNISSY ¥ILAY | WILI NO 3LYLOY OL 319Y 3 LSOW € ONY 2 SHILI ¢
'Sg1-NI 02 0L LAN ;SS@
g1 WILI dWI¥D OL 1001 dW¥1D ¥INIL30 ¥Ido¥d 3sn I

“(S)310N
i [WA9"ZZ) L9 "¥INILI0-dWV 1) 69575tk 8l
L [EL X 01 05'] AVddS-3SOH 6CLL-SEL Ll
L (S X 01 05'] AVydS-3SOH 86¢9-5¢E) 9L
14 [SS "031Vdy3S “9L-8/E] JONVIS X3IH-LNN 9089-5EL Sl
4 [SS "05°¢X9L-8/E] dy¥I-MIYIS ¢0L0-92) L
7 [SS "D0TAN “9L-8/€] BNV X3H-LNN 0LL9-GEL El
4 [SS "0'%7 X 91-8/€] HH-M3IYIS 0L£9-5E) 145
9 LY - d3FHSY M 9clb L
7 MJ3IHD 1SdS WOS "IF1ZZ0N-d3INIVYLS £76-921 Ob
4 NOISNILX3-ONIddS 08L5-5¢E) 6
7 [43ONIAVT] AVddS-dIL L6L5-SEL 8
i [L-066Z0YN] 31ZZ0N-dV) 18L5-5E) L
L quvg 2/L "331 - ONILLI4 LSLC-8EL 9
4 1437 "312Z0N-A0049 88L5-5¢E) 5
4 LH91Y "31ZZON-A 009 06L5-5¢k) 7
L [Q13M] LT “ONI M-W009 66L9-5¢EL £
L [073M] 1Y "DNI M-W0Od 0089-5¢) 4
L (013 M] ¥3INII-W00d 86L9-SEL L
ALD NOILdIdIS30|  d39WNN Ldvd | W3LI

[9€dr1 WOOg-NSY



SPREADER




SPREADER

[TEM| PART NUMBER |DESCRIPTION arty

1 142-0784 WLD, FRAME, HOPPER, L, 120 1
2 142-0'785 WLD, FRAME, HOPPER, R, 120 1
3 142-0708 BACKSHIELD, HOPPER, JR36 1
L 142-0698 BUMPER, FRONT, HOPPER, 120 1
5 135-7080 SCREW -HSBHF [.25-20 X .750, SS] 10
6 135-6272 SCREW -HHF [5/16-18 X 1.0, SER FLG, SS] L
7 126-2712 SCREW -HHF [5/16-18X.775, SS] L
8 135-6108 NUT-HEX FLANGE [1/4-20, NYLOC, SS] 14
9 135-6109 NUT-HEX FLANGE [5/16-18. NYLOC, SS] 9
10 142-19877 PAN-HOPPER, 120 1
i 135-8519 HOPPER-120LBS 1
12 135-5937 COUPLER-SS 1
13 135-8504 SHAFT-HOPPER, 120 1
4 3241-17 SCREW -SAH [.250X20X.50] 2
15 135-5954 SPINNER-SPREADER [SHORT HUBI 1
16 135-6340 PIN-COTTER [1/8 X 1.75, SS] 1
17 135-5957 W IRE-AGITATOR [SS-297-0003] 1
18 142-1990 BASE PLATE, HOPPER, 120 1
19 135-5943 BEARING-FLANGE [EFOI-06R] 1
20 135-6356 SCREW -HH [#10-24 X 3/4, SS] L
2 135-6342 NUT-HEX FLANGE [10-24, NYLOC, SS] L
22 126-0985 DIAL MOUNT 1
23 126-0986 DIAL 1
2k 126-0986 PINE TREE CLIP 1
25 135-5965 LINKAGE-GATE, RATE 1
26 135-5573 SLIDE-DOOR, HOPPER 1
27 126-0990 RATE GATE GUIDE L
28 126-0991 ACCUW AY DIFFUSER 1
29 135-5967 RETAINER-CABLE, W IRE [W/SCW] 2
30 135-5569 RETAINER, CABLE 2
31 135-5662 BALL JOINT-SS [10-32] 1
32 HOW 05856 NUT,NYL INS,#10-32,ST/ST 18-8 1
33 135-6725 DECAL-ENTANGLEMENT HAZARD 1
34 135-5388 MOUNT-DEFLECTOR, SIDE [WELD] 1
35 135-5589 DEFLECTOR-SIDE, SPREADER [WELD] 1
36 135-6280 SCREW -HHF [1/4-20 X 1/2, SER FLG, SS] 10
37 135-6341 WASHER [1/4 X 374 X 178, NYL] 8
38 135-7081 SCREW -HSBHF [.25-20 X 1.0, SS] L
39 142-1995 SCREEN, HOPPER, 120 2
40 135-5505 MOUNT-SPEEDOMETER 1
4 135-6279 DECAL-HOPPER CONTROLIZSPRAY] 1
47 135-5931 CABLE-PUSH/PULL [LOCKING] 2
43 135-8483 SMALL HOPPER COVER 120 1
Ll 135-84972 120LB HOPPER CABLE 1
45 520-0019 NUT,HEX JAM MCH SCR,10-32,SST 1
NOTE(S):

A APPLY BLACK RTV SILICONE (135-6636, | 0Z) TO HOPPER BEFORE
ASSEMBLING HOPPER BASE PLATE.

A TORQUE TO 132 +/-13 IN-LBS.

A USE LOCTITE 243, TORQUE TO 44 +/-4 IN-LBS.
A TORQUE TO 75 +/-7 IN-LBS.
A CABLE, ITEM 44 CONNECTS TO HOPPER SLIDE DOOR, ITEM 26.

CABLE, ITEM 42 CONNECTS TO SPREADER-SIDE DEFLECTOR, ITEM 35.

A CABLE, ITEM 42 CONNECTS TO DIFFUSER, ITEM 28.

USE PUTTY TAPE TO SEAL HOLES IN HOPPER AROUND HYDRAULIC

HOSES .




FUEL

}iffffmggfm
[aw]
o~
—
%)
v —
R )
O No) I
ag) [ag)] .
[a% [a% —
v
- - (/7@
- R =
e X >z =
= = nN=lg
=3 <t E N
== M
@
=) -
—|lm| Xﬁ\
Ll | |l NaR
SIS |D L=
L | — | ‘\h.
[ T Kgﬂm
S |IYHI = | ZF = ><
Qiaé<mwm
o o =2
[ N N y
= =S e || —
o WIlar |
= |Z=| <] | = o|w
— 1 T
— < NG| 2
o a = . O
[al = 7 ><
— o S <T] - L=
o | === (|la
O | Z | < | || =
o | ZIDZ|= ||| |lol=
| =Z|ol|unlFlu|lD|D|=
o |la|l=Z|jla|ls|luun|=|c|u
[a%
Ll
m@mmmfm@mm
= g |C|oo|o R
SN RN Nl
e N R Bl RS Rl Al PN
[ T A I | [
™ (a8
E|2|oz|o|o|aoe|d
T
o
>
ﬁfmmqmobooo




001F00€E = WdY INIONI 4

“(Xy) SE1-14 1F71 0L IN0YOL
CANTONT HLIM G3Q1AOYd LINSYO ANY FUYMAYYH HLIM
(1 W3LT) M2018 3INIONT OL (01 W3ILl) LSAVHX3 ﬁ@ﬁwﬁq

“A13344 LOAId LSAW WYY “LOAId mwimo@
“(XG) ILILO0T AlddY aNY SET-NI SIF9GT OL m:@mg@

C(Xp) SET-NTOTIFZED 0L ;SS@
$g7-14 €F0Z OL INOYOL ONV INVTYIS QVI¥HL Ei@

F(S)ILON
3 MYIZ 'ISYIYO-DNILLIA €9-¢0¢ €€
|4 d3IONVI4-ONIHSNG CEL-9SC (43
4 0L X 0'L X OWI JHH - M3d93S 082118 6¢
4 [9°LXBLXOW] YIHSY M £LC9-SEL 4
3 BN1d/ M 3SOH NIVYOd 110 “WSY S9E5-SEL LZ
3 [S849] 13nd-y31114 LB99-SEL 9Z
3 /1 X 9L/€] 13n4-9yvd 8L95-SEL S¢
3 87V "A-1134 BLO6-SEL i
4 [SS "J0TAN "%Z-0L) 3ONVI4 X3H-LNN 27e9-5EL 34
4 [SS "¢/L X 7Z-0L#] HSH- M3YIS LE9-SEL 144
S 005" X %7Z-9L/5] "13S- M3YIS LL-9%¢¢ 24
3 [ZA '00°L X £95°) ¥30vdS 6562-9L1 0Z
i [SS 'D1d ¥3S '0S5°LXBL-9L/5] dHH-M3YIS 6550-2%L 6l
3 [INA 8L-9L/S] IN "JONVI4-LNAN 00£8-70) 8l
3 [SC°C X E1-005"] 4HH-M3Y3S 9h-Tect Ll
3 EL-05" "MI01-LNN LOLS-66 9l
il [SS "J0TAN “81-9L/S] JONVId X3H-LNN 6019-GEL Sk
4 Z/L INIYHS LY3H-38nL LL95-SEL il
3 NOISNILX3-ONIddS 08L5-SEL £l
3 PIOHI-378Y] LOLS-SEL Zl
3 J1L104H1L-319vY) 09¢5-5¢) L
3 J3144NW dH 81791 SH91dg 57¢6-5EL 0l
3 1V74 "d3101-A311nd £995-5¢Eb 6
4 LWWGZXWWSXWWS INTHIVW' AN CLCL0B-) 8
3 CXY/LX/L INTHIVIW AN LLLY-E0L L
3 S X 8L-9L/S X 875 - 3A3 '1109 BLY0-21L 9
4 [WWSLT WSV A3TINd B906-SEL S
3 tdr ,0°'l1 dv1iod 28t5-5¢E i
3 NOISNIL-WYY "WSY £E89-5El 3
3 JATd40-A3TINd L595-5E) 4
3 1V JILY3A "OYVNINVA “dHOL-INION3 £5Z5-5EL )
AL0 NOTLdIGDS30|  d39WNN Lavd | W3LI

INIONS



HYDRO 1




HYDRO 1

ITEM| PART NUMBER |DESCRIPTION Ty
1 135-5250 PUMP-HYDRO, PG W ITH AUX [LT] 1
2 135-5251 PUMP-HYDRO, PG [RT] 1
3 135-6110 NUT-HEX FLANGE [3/8-16, NYLOC, SS] 4
4 135-6211 SCREW -HHF [3/8-16 X 1.25, SER FLG, SS] 4
5 103-1802 FTG-ELBOW 90 [MORB-6,MJIC-6] 5
6 131-1308 FITTING [1/2 ORB - 3/8 37FL] 4
7 353-545 FITTING-STRGHTIORB-L4,37 MALE-4] 2
8 135-5680 FITTING-90 SWIVEL [6500-6-4] 1
9 135-9114 4MJIC-4FJIC 90 DEG SWIVEL 1
10 142-0709 BACKPLATE, WHEEL, JR36 2
il 135-6689 MOTOR-WHEEL, LT [TJ195] 1
12 135-6688 MOTOR-WHEEL, RT [TJ195] 1
13 AU218-5281 FITTING-ELBOW ,90[0RB-10,37 DEG-6 4
14 135-5574 BRACKET-HOPPER, SPEEDOMETER SENSOR 1
15 99-5107 NUT-LOCK, .50-13 8
16 126-0095 BOLT-CARR., [172-13 X 2 3/k, GRS, YZ] 8
11 AU218-5172 FITTING-ELBOW ,45(37 SWVL, 37 MALE] 1
18 135-9773 MOUNT, HYDRAULIC FILTER, JR36 1
19 135-9056 2 QT FLAMBEAU HYDRO TANK 1
20 135-5713 CAP-VENTED [2.25] 1
21 135-7080 SCREW -HSBHF [.25-20 X .750, SSI 4
22 135-6108 NUT-HEX FLANGE [1/4-20, NYLOC, SS] 8
23 104-7836 HEAD-FILTER 1
24 135-6280 SCREW -HHF [1/4-20 X 172, SER FLG, SS] 2
25 109-3278 ADAPTER,STRAIGHT 1
26 AU218-980 ELBOW-90 SWVL 37FL 3/8 TUBE 1
21 353-877 SWIVEL-TEE RUN 1
28 135-5695 FILTER-HYDRAULIC 1
29 135-5692 CLAMP-QETIKER, 167 [22.6MM] 2
30 135-5757 CLAMP-OETIKER, 167 [18.5MM] 2
31 135-8846 EXTENSION, HYDRO-PUMP, JR36 2
32 126-2712 SCREW -HHF [5/16-18X.75, SS] 4
33 135-6109 NUT-HEX FLANGE [5/16-18, NYLOC, SS] 9
3k 135-6398 DECAL-HYD AND ENG OIL[ZSPRAY] 1
35 135-5684 HUB-W HEEL 2
36 116-1399 LOCKNUT-WHEEL MOTOR 2
37 135-5256 MANIFOLD-HOPPER, W /0UT RELIEF 1
38 135-5243 MOTOR-HYDRAULIC, SPREADER 1
39 135-6272 SCREW -HHF [5/16-18 X 1.0, SER FLG, SS] 2
40 135-6385 SCREW -HSBH [174-20 X 3.50, SS] 4
41 126-0695 SCREW -CARR [5/16-18 X .75, SS] 3
42 109-5577 HOSE, HYDRAULIC [.50 X 5.50] 1
43 135-9977 HOSE ASM, HYD LP [3/8 X 21.5, 37F, 37F] 1
[ 142-0023 HOSE ASM, HYD LP [3/8 X 22.75, 37F, 37F] 1
45 135-9993 HOSE ASM, HYD HP[3/8 X 15.0,37F, 90 37F] 1
46 135-9994 HOSE ASM, HYD HP[3/8 X 14.25,37F, 90 37F] 1
47 135-9978 HOSE ASM, HYD LP[3/8 X 24.0, STR 37-F6] 1
48 135-9960 HOSE ASM, HYD HP [1/4 X 23.5, 37F, 37F] 1
49 142-0019 HOSE ASM, HYD LP [3/8 X 26.75, 37F, 37F] 1
50 135-5356 HOSE ASM, HYD HP [1/4 X 48.5, ORM, 37F] 1
51 3290-378 TIE, ZIP 3
NOTEC(S)

APPLY ANTI-SEIZE (505-161, .05 OZ)

TORQUE TO 10510 FT-LBS (8X)

TORQUE TO 132£13 IN-LBS (2X)

TORQUE TO 565 [IN-LBS (2X)

TORQUE TO 235%23 FT-LBS (2X)

FILL OIL I5W-50

TORQUE TO
TORQUE TO

WRAP ITEM

m

b PRPE - - PRRRD

LUBRICATE ALL O-RINGS BEFORE ASM.
USE VANISHING OIL 505-133, .01 OZ.

178 FT-LBS (4X)
342 FT-LBS (4X)

TORQUE TO 8zl FT-LBS (2X)

50 TOGETHER USING ITEM 52 (135-6165)

TORQUE CHART

GREEN LABEL -8: 37+4 FT-LBS (9X)
BLUE LABEL -6: 1843 FT-LBS (18X)
YELLOW LABEL -4: 12&2 FT-LBS (8X)
WHITE LABEL -6: 26 £3 FT-LBS (4X)




HYDRO 2

ary

SCREW -HHF [5/16-18X.75, SS]

NUT-HEX FLANGE [5/16-18, NYLOC, SS]

EXTENSION, HYDRO-PUMP, JR36

=
O
—
[
[
J
D
Ll
—
o
L
o N Oy | O
> | |o| =
= ||~ |
2 |97
|
O [ LY L,
—
M
s
[
>
Ll N |
— || MM




